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8264 Wartels met musketon haak Roestvaststaal AISI 316

LABORATORIUM TEST

» Chemische analyse

* Treksterkte test

VERKRIJGBARE CERTIFICATEN
 Technische product specificaties

* Test rapport UNI EN10204 type 2.2

B L 4 WFL BF

5 art. mm mm mm kg kg
082640212 8264 12 12 88 12 60 440
082640216 8264 16 16 90 12 60 440
082640219 8264 19 19 93 12 60 440




